



AN ISO 9001:2000 COMPANY
Color coated Division

MILL TEST CERTIFICATE

Customer Name: M/s. Shruti Enterprise				TC No.: TCGL0215 TC Date: 1/12/2011 Truck No.: N/A Product: Color Coated Galvanized						Report Name: Page No.: 1 Specification: PPGI/0.50						
Sr. No.	Mother Coil. No.	Bundle / Coil No.	Net Wt.	No. Of Sheets	Thickness (TCT)	Length	Width	Top Colour	Top Coat	Back Colour	Back Colour	AZ Coating	Solvent Rub	Scratch Test	T.S.	Y.S.
Unit	No.	No.	MT	No.	mm	Mtr	mm	RAL No.	Micron	RAL No.	Micron	GSM	(>100)	OK/FAIL	Mpa	Mpa
1	JSW 300B	JSP 08	5.165	195	0.5	5+6	1220	RAL 9002	18-20	RAL 7035	M 8-10	120	OK	OK	345	345
2	JSW 213A	JSP10	5.165	195	0.5	5+6	1220	RAL5012	18-20	RAL 7035	M 8-10	120	OK	OK	345	345

The material supplied confirm to the specified /agreed diamentions and tolerences.

Note: This is computer generated test certificate hence not required sign.